



- Testing of Metal, Rubber, Plastic, Gasket, Foam, Dental.
- Calibration of Durometer, Temp. Sensors, Vernier & Load cells.
- Failure analysis

PRAJ
Metallurgical Laboratory

B-38, Indira Shankar Nagari,
Paud Road, Near Kothrud PMT Depo,
Kothrud, Pune - 411 038.
Tel.: +91 - 20 - 2528 1584,
Cell : 96650 11314, 9158658634
E-mail : bprajlab@yahoo.com

TEST REPORT

Praj/2015-05/63

Date : 04/06/2015

Customer's Name : **DEEYA PANEL PRODUCTS PVT.LTD**
Address : F-12, Rudraksh Recidency, Valia Road, Kosamdi,
Ankaleshwar-393002(Gujrat)
Kind Attention : Mr.Subhash Khadse (Director)
Reference : Letter Dated 02/05/2015
Subject : **Horizontal Flammability Testing of Polymer sheets.**
As per IS 15061-2002; Annex A

1.0 Sample Identification: Ricron ALFA(12 mm thk)

Sr. No.	Specified Requirements	Observation	Remark
1	The result of the test shall be considered satisfactory if, the horizontal burning rate is not more than 100 mm/ min or if the flame extinguishes before reaching the last measuring point.	The Burning rate is 50mm/min.	Pass

2.0 Sample Identification: Ricron ALFA_(25 mm thk)

Sr. No.	Specified Requirements	Observation	Remark
1	The result of the test shall be considered satisfactory if, the horizontal burning rate is not more than 100 mm/ min or if the flame extinguishes before reaching the last measuring point.	The Burning rate is 45mm/min.	Pass



- Testing of Metal, Rubber, Plastic, Gasket, Foam, Dental.
- Calibration of Durometer, Temp. Sensors, Vernier & Load cells.
- Failure analysis

Praj/2015-05/63

Date : 04/06/2015

3.0 Sample Identification: Ricron BEETA_(12 mm thk)

Sr. No.	Specified Requirements	Observation	Remark
1	The result of the test shall be considered satisfactory if, the horizontal burning rate is not more than 100 mm/ min or if the flame extinguishes before reaching the last measuring point.	The Burning rate is 40mm/min.	Pass

TEST CONDUCTED BY


SACHIN
TEST ENGINEER


A.M.BHAGAT
PROPRIETOR



- Testing of Metal, Rubber, Plastic, Gasket, Foam, Dental.
- Calibration of Durometer, Temp. Sensors, Vernier & Load cells.
- Failure analysis

B-38, Indira Shankar Nagari,
Paud Road, Near Kothrud PMT Depo,
Kothrud, Pune - 411 038.
Tel.: +91 - 20 - 2528 1584,
Cell : 96650 11314, 9158658634
E-mail : bprajlab@yahoo.com

TEST REPORT

Praj/2015-06/95B

Date : 04/06/2015

Customer's Name : **DEEYA PANEL PRODUCTS PVT.LTD**
Address : F-12, Rudraksh Recidency, Valia Road, Kosamdi,
Ankaleshwar-393002(Gujrat)
Kind Attention : Mr.Subhash Khadse (Director)
Reference : Letter Dated 23/05/2015
Subject : **Flexural Testing as per ASTM D 790-2000**

Sr. No.	Sample Identification	Flexural Strength (MPa)
1	Ricron ALFA (12 mm thk)	9.54
2	Ricron BEETA (12 mm thk)	20.86

TEST CONDUCTED BY


SACHIN
TEST ENGINEER


A.M.BHAGAT
PROPRIETOR